Page E-3 Service Parts Manual (> =] = | TEXTRON|



| Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

BRAKE LINKAGE

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.

1 70263-G01 BRAKE PEDAL ASSEMBLY (INCLUDES ITEMS 2 - 27)

VEHICLES WITH BRAKE LIGHTS ......ooiiteieerrerteeee st 1
2 * PEDAL, BRAKE.......cmitetieecertectrcrerer et stee et ee s caeesssseseneseesesnens 1
3 * PEDAL, PARK BRAKE ...ttt enssvearesssssse s s sstes s ene e 1
4 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 5 - 7)............ 1
5 * PAD, BRAKE PEDAL ...ttt seectne et ete s e s sass e 1
6 * PAD, PARK BRAKE ........cooietirmrtetentrsteneee st ss e e sneeane 1
7 15766-G1 RIVET, 3/8 X 15/32 LG. ..coroirrerteeereiecieeeeeesescr s e nesaee st s e e 9
8
9 * PLATE, BRAKE PEDAL.......coocieeieirctreeecreceeesee e creesassssesaessseessessssssenennend 1
10 15932-G2 PIN, PARK BRAKE PEDAL ......cccritiirrieeieeerteciretesceeeneesaes crteesnesnsesssesseend 1
11 11737-G1 SPRING, TORSION, PARKBRAKE ........... e estteeeecsesesnssees 2
12 12064-G1 PUSHNUT, 5/16.....o et eeteenrsere e see s ssseessressssnsnessesssssssssssesnd 1
13 00737-G8 SCREW, #10 - 24 X 1 LG .o ceereereseereeseeeieeeveeessnessecsar e sansessssasssvan 4
14 00739-G1 NUT, RUBBER, #10 = 24.......eriereeetriecterteceeie e sese s eee e eae e sse s snans 2
15 22362-G3 STANDOFF, BRAKE PEDAL......c..oovieireeerercereete et e estete s nennesnens 2
16 27137-Go1 SPRING, CONICAL .....cecrieeirerrereeerieniereeeeeesresreseesae s see e essesesesssesassanes 2
17 11098-G7 NUT, LOCK, #10 = 24....coeeeeeeereireeerertreesceneseenresaeearessssssnsssessenesnas 2
18 10606-G8 SWITCH, MICRO.......o ettt sressersce s sn e seearessesssessessasessens 1
19 00645-G2 SCREW, #6 - 32 X 1 1/4 LG oo rereeesesctete e enesssesessens 2
20 00559-G3 WASHER, #6 ..ottt erere e ses e seree e sse et essese s s snessssssnsannes 2
21 00565-G3 WASHER, LOCK, #6 ................................ 2
22 00525-G5 NUT, #6 - 32........ rereeeeeasEerteeteesieie e Ereeres et ettt m e n e et naeeeeaeeeeeneeaeeeansan 2
23 * SCREW, BRASS ...ttt errerssrs e s e s e eee s e snsensesnesssssarsnnas 2
24 00567-G3 WASHER, LOCK, #6 ....ccceererereresieenireerrcee e eiesstessessteeeesssssseennssssesssesseesed 6
25 14628-G1 TAB, FASTON, 5/16 X 5/16 LGi. oo vteeerece st et rese e e e e essnened 2
26
27 17618-G1 NYLON CLAMP ........ieirretrcrtrctenstrecreesrereerersressssessssesssresssrssssssssessonne 3
28
29

EZGOEIE Service Parts Manual Page E-4




| BRAKE LINKAGE

Electric / Gasoline Vehicle

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 70096-GO1 BOLT, SHOULDER, 3/8 - 16 X 8 LGi. ..veeeueceeeeeeecteecreneeteee e eeeeeeeeeeseseseenena 1
31 11079-G1 BUSHING, FLANGED.......ccootititeetrerte e ettt seesssesseses s e seesee e e aenesnenas 2
32 70138-G01 SPRING, TORSION ......cooiiietrinrnentestrte st seeesestestesesses e ssese e ssessssssseens 1
33 11098-G5 NUT, B/8 = 16 .....ouiuiircrrereeceeirerentsstssssss s sesss s sse ettt ee e et ees st ses s enens 1
34 00643-G1 WASHER, 3/8......oceuerenieeiirensisesenieissese e seses s ssssssssssessessetoeeseseseseseeeesesessnens 1
35 11027-G2 NUT, LOCK, 1/4 = 20 ...oeeeeeeerirrtetenes e ietesee st s ssaee s essesetssesee s esseeeesesnens 2
36 70080-GO1 CATCH BRACKET, PARK BRAKE ..ottt eeeee et eeee e e aaaennns 1
37 00414-G6 BOLT, 1/4 = 20 X B/4 LG ..ottt ses e snessts s eseneseeeeseseesesees 2
38
39
40 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 42 - 54) ......coveeeeereeenenn. 1
41
42 25882-G04 ROD, LINK .....cimueteecreieeereestnteee et es et sesss s sessssssssses s esessessasssessesseesesennned 1
43 00532-G4 NUT, 5/16 = 24.....ocoiieericceetresteteesescs et es e tee ettt sees st se e e e seaeen 2
44 11098-G9 NUT, LOCK, 5/18 = 4.ttt sttt s s et eeeee s e s s arassnas 1
45
46 27330-G01 YOKE, BRAKE .......coeeurierenteinieiessesessesesesesesses st s s essssss e s eeenesesnsssenens 1
47 15121-G1 WASHER, 3/8 .....c.cetreeereieerintrisissseieesesssesesse e seess s s s sss e eenmenseaee 2
48 23061-G2 TUBE ..ottt sttt s st s s e ss e s bbb s e enos e 1
49 23463-G1 SPRING, COMPRESSION .......coctrieririetereneieeieeeteeeteese s stes e s s eee e 1
50
51 17979-G1 BUSHING, ACCELERATOR ROD ..ottt ae s 1
52
53
54 00963-G01 NUT, SPHERICAL, 5/16 = 24 .....cveureeeerrereeeeretreeseeeeesseeresesssssessescssesossnnd 1
55 70273-G03 | EQUALIZER AND BRAKE CABLE ASSEMBLY

(INCLUDES ITEMS 56 - 59).....eevtieeeeeiesiereireeceeerecssseneseseseessssssssseseeosesneesnnes 1

56 28082-G01 BRACKET, EQUALIZER........ccomteeecresteese e csese e sae e senesseseenseesed 1

57 * CABLE, BRAKE, PASSENGER SIDE ........cceccueveeteeeerreesesesseeeseseeseseeeeeenene 1

58 * CABLE, BRAKE DRIVER'S SIDE........cccooomiieeeeeeeereeesseseseses s sssesssesenne 1
Page E-5 Service Parts Manual EZGOEEE




